
33

32

11

31

35

27

33

28

8

37

34

6

4

31

13

1

12

27

17

37

34

15

10

19

9

26

23

22

25

24

36

20

33

33

14

25

30
33

18

29

16

3

33

7

5

9

2
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82302B

2016

INDEX
NO. DESCRIPTION PART

NO.
REQ'D

NO.
Upright Base Assembly
Cradle Support Assembly
Cradle Assembly
Lift Assembly, Right Side
Lift Assembly, Left Side

Jack Mounting Assembly
Jack Assembly
Cable/Eye Bolt Assembly
Spacer, Lift Assembly
Winch

Caster, Swivel/Lock
Caster, Fixed
Spacer
Chain
Grip, Hand

430220
430225
430230
430155
430160

430165
430170
430175
430172
430035

492015
492020
430173
430011
479248

1
1
1
1
1

1
1
1
4
1

2
2
2
1
2

1
2
3
4
5

6
7
8
9

10

11
12
13
14
15

Long Guide Roller
Short Guide Roller
Roller, Medium
Crank Handle Assembly
1/8” x 1 1/4” Cotter Pin

430231
430232
430233
430235

7059

2
2
2
1
2

16
17
18
19
20

1/4”-20 x 1 1/4” Allen Socket Cap Bolt
1/2”-13 x 3 1/4” Bolt, Hex
1/2”-13 x 2 1/2” Bolt, hex
1/2”-13 x 3” Bolt, Hex

1/2”-13 x 3 1/2” Bolt, Hex
7/`16”-14 x 1” Bolt, Hex

3140
11186
11127
11048

2
4
1
4

22
23
24
25

3/8”-16 x 1” Bolt, Hex
1/2”-13 x 7” Bolt, Hex
1/2”-13 x 4 3/4” Bolt, Hex

11046
11151
11107
11101
11187

2
16
3
2
2

26
27
28
29
30

1/2”-13 Nyloc Nut
1/4”-20 Nyloc Nut
1/2”-13 Nyloc Jam Nut
7/16”-14 Nyloc Nut
3/8”-16 Nyloc Nut

1056
1051
1074
1089
1054

2
2

12
16
3

31
32
33
34
35

5/8”-18 Castle Nut - Zinc
7/16” Flat Washer

1099
2073

2
16

36
37

Complete Release Valve Assy. 45100331 138
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